FRONT SUSPENSION

@ steering Column Assembly D Yoke Sub-Assembly Kit
inculdes items 15- 18 inculdes items 17 - 20

D ®

Ut

%

e Rack Cover Bellows Kit
includes items 5 -7

0 Steering Rack Assembly

includes items 2- 11
oD 90

Page G-5 Service Parts Manual



FRONT SUSPENSION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [1 2 3 4 5 DESCRIPTION QTY.
1 601500 STEERING RACK ASSEMBLY (includes items 2 = 4) ..........cooveovveeeeerrereenne. 1
2 603865 STEERING ROD ... eeee e 2
3 604614 ROD END ...t s e 2
4 604615 RACK COVER BELLOWS KIT (includes iteMs 5 = 7) ....c..vveeeeeeererennns 2
5 608112 BELLOWS ... 1
6 608108 BELLOWS CLAMP (SMall €N).........oveooeeeeeeeeeeeeeeeeeeeeeee e, 1
7 608109 BELLOWS CLIP (Iarge €Nd) .......eeoveeeeeeeeeeeeeseeeeeeseeeeeeeeeeeseeeeee s, 1
8
9 602020 TORX SOCKET HEAD CAP SCREW, M10 - 1.5 X 80.........cvvvrvvrreeenn. 3
10 608005 CASTLE HEX NUT, M12 = 1.25 ..o 2
11 10387-G2 COTTER PIN .ot ee e e 2
12
13
14 | 600333 STEERING COLUMN ASSEMBLY (includes items 15 - 18)...........ccccoeurvenn... 1
15 608117 STEERING COLUMN SUB ASSEMBLY ......coveeeereeeeeeeeeeseeeeseseesseseees 1
16 604613 YOKE SUB ASSEMBLY KIT (includes items 17 & 18) .........coo.covvcvvven.n. 1
17 608114 STEERING YOKE ......ooivoeveeeeeee oo 1
18 608653 SOCKET HEAD BOLT, M10 = 1.5 X 35 ..o 2
19 608654 LOCK WASHER, ML0.5.......coveveieeeeeeeseeeeeeeseeeeeeeeeeeeeesees e 2
20 608655 HEX NUT, M10 = 1.5 1
21 602572 PAN HEAD TORX SCREW, TAPTITE M10 - 1.5 X 25 ......vvvereeeeeeeeeseeenn. 4
22 602980 STEERING WHEEL ... eeee e 1
23
24
25 601709 LOCK NUT, MLE = 2 ..o 1
26
27 607925 SCORECARD HOLDER ASSEMBLY ......cvvoivoeeeieeeeeeeeeeseesee e eeeseeesee. 1
28 608529 STEERING WHEEL WARNING LABEL .......oovoeveiveeeeeeee oo, 1
29 608819 STEERING WHEEL WARNING LABEL, CE .....covvoeveeeeeeeseeeee e, 1

Service Parts Manual Page G-6



